AN A o

SONNeELL

INDOUSTRIES INC
TRUCK & ROAD EQUIPMENT

Quick-N-Easy Shoulder Conditioner

Installation and Service Manual

REV 062921

wonnell.com

TABLE OF CONTENTS

General MaintENaNCE .....oc.eieiiiieiie ettt ettt sae e s e
INSTAIATION Lottt e
(00T YT =TT 4o o TS
Yoo ToT o I Yo | [N { g4 =T oL £ PP UUPOPPRPNE
General INfOrmMation .......ocueeiir e e

e T 2] (=T 1 e [ )1V s RN

When ordering parts, please refer to the
Serial number of your Bonnell Quick-N-Easy.

They are on the back cover of this manual.



SAFETY FIRST

Please read this manual before attempting to install or operate this equipment.

The symbol at left means ALERT. Any time you see this symbol,
you are being warned that your safety is in danger! Please be careful!

GUIDELINES TO FOLLOW:

1. Turn off all power including truck engine when servicing or installing equipment.

2. Follow all recommended operation procedures.

3. Follow aregular maintenance schedule so that your equipment is kept in good operating condition
at all times. Improper maintenance can lead to failure during operation, which makes for unsafe
conditions.

4. Recognize and avoid hazardous situations during the installation, operation, maintenance, and
servicing of equipment.

5. Please pay attention to, and respect, safety decals. They are there to protect you from injury.

AVOID ACCIDENTS

Most accidents, whether they occur in industry, on the farm, at home, or on the highway, are
caused by failure of some individual to follow simple and fundamental safety rules or regulations.
For this reason, most accidents can be prevented by recognizing the real cause and doing something
about it before the accident occurs.

Regardless of the care used in the design and construction of any type of equipment, there
are many conditions that cannot be completely safeguarded against without interfering with reason-

able accessibility and efficient operation.

A careful operator is the best insurance against an accident. The complete observance of one
simple rule would prevent many thousand serious injuries each year. That rule is:

NEVER ATTEMPT TO CLEAN, OIL, OR ADJUST
A MACHINE WHILEIT IS IN MOTION.

NATIONAL SAFETY COUNCIL




PLEASE, ALWAYS THINK SAFETY FIRST!

The purpose of this manual is to inform the person using the unit with the necessary informa-
tion to properly install, operate, and maintain this unit. These instructions cannot replace the
fundamental knowledge that a person must possess in order to safely and adequately operate
this unit. The person must be qualified and possess the clear thinking necessary to install and
operate this equipment. Since the life of any machine depends largely upon the care it is given,
we suggest that this manual be read thoroughly and referred to regularly by anyone working
on or around this unit. If for any reason you do not understand the instructions, please call your
authorized service center or our office at (815) 284-3819. It has been our experience that by fol-
lowing these installation and maintenance instructions, and by observing the operation of this
equipment, you will have sufficient understanding of how to troubleshoot and correct all normal
problems that you may encounter during the life of the equipment.

THE NEED FOR SAFETY CANNOT BE STRESSED ENOUGH. WE URGE YOU TO MAKE SAFETY YOUR TOP
PRIORITY WHEN OPERATING THIS UNIT OR ANY OTHER EQUIPMENT.

ACCIDENTS HURT!
ACCIDENTS COST!
ACCIDENTS CAN BE AVOIDED!




1. General Maintenance

A CAUTION —= THE FOLLOWING ITEMS MUST BE CHECKED
EVERY 8 HOURS OF OPERATION

e Verify that all bolts and fasteners are tightened. Tighten any loose hardware.
e Perform a visual inspection of the unit for any damage like bent parts, cracked welds, etc.
e Inspect skid runners regularly for wear.

2. Installation

e The Quick-N-easy is designed to be installed into a two-inch receiver on the truck.
e The cylinders used have a 10” stroke, double acting, with a retracted length of 20-1/4".

e Hydraulic functions: two functions are needed to operate the Quick-N-Easy. If your truck is
equipped with plow hydraulics, these can typically be utilized:

o Raise and lower: this can be a single or double acting function. This is the inboard
cylinder. Utilize your plow lift function, if equipped. If this function is single acting
on the truck, install a breather on the live end of the cylinder.

o Tilt/Shape: this must be a double acting function. This is the outboard
cylinder. Utilize your plow angle function, if equipped.

e Electric Power Unit: Bonnell offers an electric power unit to power the Quick-N-Easy, if your
truck does not have hydraulics. Order Part Number BON-006702. Includes power unit,
wireless controller, and battery.

e Short Hose Kit: For plumbing the hydraulic hoses to your truck manifold, this kit may be
helpful. Includes four %4” hoses and quick disconnects for easy removal. Order Part Number
BON-003373.

e Due to the wide variety of trucks and spreader options, the material chute will be evaluated
on a case by case basis.



3. Configurations

The advantage of the Quick-N-Easy is that it can be set up to be useable on the driver side or passenger
side of the truck and in forward or reverse. To switch the Quick-N-Easy from the side to side, reverse the
hitch on the frame. However, when you only switch the hitch the direction of the end scoop will also

change.

IMAGE 1: PASSENGER SIDE, FORWARD DIRECTION

IMAGE 2, DRIVER SIDE, REVERSE DIRECTION




4

To reverse the scoop direction.

Remove 4 bolts from angled weldment (green arrows, image 3).
Remove rear supports and angles. (blue arrows, image 3)
Loosen set screw (yellow arrow, image 3) and fold
hinges to new position(image 4).

IMAGE 3

Reinstall green bolts.
Reinstall rear supports and angles.
Retighten yellow set screws

IMAGE 4

Scoop Adjustments

The scoop can be adjusted to fit any
shoulder profile. The height can be adjust
vertically by the slots (green arrow,
image 5)

The slope of the scoop can be tilted
relative to the skid by using this slot
(orange arrow, image 5)

The width of the scoop can be adjusted
by loosening two bolts and sliding the
outer section in or out (blue arrows,
image 5).

The width can also be adjusted by using
the top adjustable support (black arrow,
image 5)

IMAGE 5




5. General Information

Direction

O

Safety

It is the operaters preference if the Quick-N-Easy is setup for operation in the forward/
reverse direction, and the driver or passenger side of the truck.

Market surveys have shown that several driver/ operators prefer operating with the
Quick-N-Easy setup in the driver side, reverse direction. The reasons mentioned for
their preference include, the driver side for the better visability from the driver side
mirror. Reverse direction was chosen for the ease of controlling and guiding the Quick-
N-Easy, they referred to the turning of a forklift for manuvering the Quick-N-Easy.

When using the Quick-N-Easy, it is recommended that a flagger or pilot vehicle is also
used to alert the public and protect all workers and equipment.

The driver should always be aware of any obstacles that could strike the Quick-N-Easy.
The Quick-N-Easy should be used during the daylight hours.

Obey all traffic laws.

To see the Quick-N-Easy shoulder conditioner in action visit
https://www.youtube.com/watch?v=UfYWmjc mNI
The following QR can be scanned using a smartphone to directly view the video.



https://www.youtube.com/watch?v=UfYWmjc_mNI

6. Parts Breakdowns

FILE MAME

GUICK 1M BASY

REV. DESCRIPTION DATE IMIMALS

DWE MAME

MOUNT AND CARRIER

- CORIGIMAL

(GORFIDEMTIAL: THIS DFRAAWING ARLVOH NFCEMATION DN TAINE D i 15 AND
FEMAINE THE 50LE PROPERTY OF, AND 5 PADFTEETAHTY TO, ROMNELL INDUS TRES, ING.
TS DR WG A RIFOH INFDEMN TION S AL BE PEPT DOMFIDENTIAL AWD WA Y ROT BE
FEPRDDUCED, GOPED, MODNSED, DESOLOSEN, TRNMSHCRED, 08 WA DE AMRLAILE TO
OTE RS, ERCEPTWITH THE (I PRESS WRITTEN GOMSENT OF BDHME 1L NOUSTHIES, WO
I8 LOARED I COMFIDENCE FOH WUTUAL ASSETARCE PURPCSES DHLY. BORMNELL
IRDLESTTEES, INC. MY AT AM¥ TIME, RIODRY THE [HURAUNG AMIYOR IRFINSA TIOR

| CORA HED HEFER

SONNELL
INDOUSTAIES INC
TRUCK & ROAD EQUIPMENT

1 1 GE-3018 HITCH RECEIVER MOUNT, WELDMEMNT

2 1 SE-3025 CYLUNDER MOUNT, WELDMENT

3 1 GE-3023 MOUNTING FRAME, WELDMERT

4 1 QE-3014 CYLIMDER MOUNT, HINGED, WELDMEMT

5 1 BOM-000153 5/8-11 ¥ 2" BOLT

& 1 BOM-000322 5/8"-11TPI HEX LOCK NUT MYLOM INSERT

7 1 BOM-000117 1/2-13 x £"BOLT

8 1 BOM-000321 1/2°-13TPI HEX LOCE MUT MYLOM INSERT
ITEM | QITY PART NUNMEER DESCRIFTION

DEXOM, ILLIMOIS
PHORE: 800-851-7664




FILE MAME

QUICK M EASY

REV. DESCRIPTION DATE IMITIALS

DWGS MAME

FLOATING AND SKID

- ORIGINAL

GORFIDENTIAL: THS DRAWING A RINDH IMFORMATION CONTARE D SEFE 15 AND
FEMAINE THE S0LE PROPLETY 08, AND 5 PROPTEETANY TO, BOMRELL NDUSTREES, INC
TS DRA WG A RIVOH INFDEMA TIDH SN G5 FEPT DOMFIDENTIAL AND WA'F DT B

] 1 QE-3011 SKID UMIT, WELDMENT S s ——
2 1 QE-3010 PIVOT BOY, WELDMENT S —
3 3 BON-D00152 5/8-11 ¥ 1-3/4"BOLT S
4 | 2 BON-000322 5/8"-11TPI HEX LOCK NUT NYLON INSERT =S0ONNeLL
5 1 BON-000108 1/2-13 % 1-3/4" BOLT INOUSTRIES INC
3 1 BON-000340 FLAT WASHER, 1/2 TRUCK & ROAD EQUIPNENT
7 1 BON-000321 1/2"-13TPI HEX, LOCK NUT MYLOM INSERT DIXON, ILLINOIS

MEM | GTY PART MUMBER DESCRIFTION PHORMNE: 800-851-9464

8



FILE MAME

QUICK M EASY

REV. DESCRIPTION DATE IMITIALS

DWGS MAME

SCOO0P

- ORIGINAL

GORFIDENTIAL: THS DRAWING A RINDH IMFORMATION CONTARE D SEFE 15 AND

FEMAINE THE S0LE PROPLETY 08, AND 5 PROPTEETANY TO, BOMRELL NDUSTREES, INC
TS DRA WG A RIVOH INFDEMA TIDH SN G5 FEPT DOMFIDENTIAL AND WA'F DT B

FEFRDOUCED, DOPED, MODEED, DECLOGED, TRAMSFCRED, 08 WA DE AVALAILE TO
i ICET WITH THE 20 P HESS WRITTEM GOMSENT OF GDHMELL ROUSTHES, WG

GOMFIDEMCE FOH MUTUAL ASSETANCE PURPCOSES DHLY. BORMIELL
BT MY AT ANY TIME, OO THE [N NG AMCTOR: INEDSA TIOR

F 2 SONNSLL

INQUSTARIES INC

TRUCK & ROAD EQUIPMENT

DIXOM, ILLIMNOIE

2/

1 1 (GE-3012 SUPPORT, SPREADER HEAD

2 1 (GE-3008 SPREADER, INMER, HINGED

3 1 (RE-300% SPREADER, OUTER, HINGED

4 1 (GE-3014 BRET, ADJUSTER, HEIGHT

5 2 BOM-0000s0 3/8-16 x 1-3/4" BOLT

& 2 BOR-000104 1/2-13 % 1-1/4" BOLT

7 2 BOM-000321 1/2"-13TPI HEY, LOCK MUT MYLOM IMNSERT

8 2 BOR-0000588 FI16-14 2" BOLT

Q 2 BOM-000353 LOCK WASHER, 7/14

10 2 BOMN-000320.5 7I1E"-14TPI HEX LOCEMUT HYLOM IMSERT

11 3 BOM-D0039 3/8"-14TPI HEY LOCE MUT MYLOM IMSERT
ITEM QTY PART HUMEER DESCRIPTION

PHOME: 800-851-9664

9




FILE MAME

QUICK M EASY

REW. DESCRIPTION DATE

IMTIALS

DWGS MAME

SICOOP SUPPORTS

- ORIGINAL

CORFIDENTIAL: THIS DRAWING A RIFTH INFORMA TIDN CONTAING D HEFER 5 ARD
FERINES THE S0LE PROPLETY OF, AND 5 PADSTIETANY TO, BOMKNELL MOUSTRES, INC
TS DRA WG A RIVOH INFDEMN TIDH SHALL G KR PT DOMFIDEMTIAL ARND MAY ROT BE
FEPRDOUCED, GOPED, MODE-ED, DECLOGED, TRAMSSERED, OF MAODE AWLAILE TO
amE
1T B LOARED M COMFIDEMCE FOR MUTTUAL ASSETANCE PURPOSES DHLY. BORNIELL
HDUSTHES, INC. MY AT AN TIME, RODEY TS DN NG AMCTOR: DHEDSIA TIOR
GIORIN ML D HEFE I

RCEFTWITH THE R PHESS WRITTEN COMSENT OF BONMELL NOUSTHIES, WO

SONNELL
INQUSTRIE= INC
TRUGK & ROAD EQUIPNENT

1 1 SE-3003 TUBE, ADJUSTMERNT, INMER

2 1 LE-3005 ROD, ADJUSTMEMT, INMER PLATE

2 1 LE-3004 ADJUSTER, TUBE., OUTER PLATE

4 1 SE-300& ROD, ADJUSTER, OUTER PLATE

5 1 SE-4013 AMNGLE, MMT, INMHER

& 1 SE-4021 AMNGLE, INMER ADJUSTMENT

7 1 GE-4054 BRACKET, SUPPORT, SPREADER

8 4 BOM-000108 1/2-13 x 1-3/4" BOLT

? 5 BOM-000321 1/2"-13TP1 HEX. LOCK MUT NYLOM INSERT

10 4 BOMN-000057 3/8-16 X 1"BOLT

11 1 BOMN-000104 1/2-13 x 1-1/4" BOLT

12 2 BOMN-000317 3/8"-18TPI HEX LOCEK MUT MYLOM INSERT
ITEM | QTY PART MUMEER DESCRIFTION

DKM, ILLIMNOIS
PHOME: 800-851-7664

10




FILE HAME SQUICE M EASY REV. DESCRIPTICN DATE IMITIALS

DWE MAME | CYLIMNDERS - ORIGINAL

UTILIZE PLOW AMNGLE
HYDRAULIC FUNCTION

BON-003373 SHORT HOSE KIT UTILZE PLOW UP/DOWN HYDRAULIC FUNCTION |

CYLUMDERS TO TRUCK HYDRAUUCS

] 1 GE-3014 CYLINDER MQUNT, HINGED, WELDMENT
2 1 GIE-4045 CYLINDER MOUNT, ROTATING 1t e o A A 0 L ST,
2 1 BON-000323 3/4"-10 TPI HEX LOCK. NUT MYLOM INSERT ';zzm::r:é-g:m:;;mimm
4 1 BON-000342 FLAT WASHER, 3/4 T A AR A S AT STANGE PO O T
5 1 BOMN-000153 5/8-11 ¥ 2"BOLT conm ven e
& 1 BON-D00322 5/8"-11TPI HEX LOCK MNUT MYLOM INSERT EDNNELL
7 2 LV-T1112W CYLIMDER, 2-1/2" BORE ¥ 10" STROKE, WELD INDUSTRIES INC
8 4 PMC-19040005 CLEVIS PIN, 1" X 2-1/8" WL TRUGK & ROAD EQUIPMENT
9 1 PMC-PMBHF3 BREATHER CAP 1/2" PIPE DIXON, ILLINOIS

mem | ary PART MUMBER DESCRIPTION PHOME: 800-851-9664

11




FILE NAME

QE-3028

REV.

DESCRIPTION DATE INITIALS

DWG NAME

QE-3028

ORIGINAL

DETAIL A

CONTTENTAL: THIS CRAWENG AVDOR NFCRMATION JONTAINED HEREIN 15 AND

REMANG THE SOLE PROPEATY OF AND I3 PROPRIETAR'Y TO, BONNELL INCUSTRIES, MO
THE CRAWING ANDIOR INFORVATION GHALL BE AEPT CONTCENTAL AND MAY 80T 25

. OoMED, OR MADE AVALAGLE TO
OTHERS, EXNCCPT WITH THE SXPRESS WRITTEN COMIENT OF BONNTLL INCUSTRIES, M
T B LOANZD FOR NUTUAL Al CHLY DOMNELL

3 1 BON-000323 3/4" NYLOCK HEX NUT RN .l AR MY SOOI MR MO
5 1 BON-000111 1/2" BOLT X 2-1/2" GR8 - .
4 2 BON-000305 1/2" HEX NUT BONNELL
3 1 BON-000198 3/4" X 8" HEX BOLT INOUSTRIES INC
2 1 QE-3027 BERM CHUTE HOOK UP TRUCK & ROAD EQUIPMENT
1 1 QE-3026 BERM CHUTE- CHUTE DIXON, ILLINOIS

mem | Qry PART NUMBER DESCRIPTION PHONE: 800-851-9664

12




SHORT HOSE ASSEMBLY

REV 071001

SHORT HOSE KIT

Qry.

ITEM# | PART# Neepep | DESCRIPTION
14 BON-003373 1 COMPLETE SHORT HOSE KIT
1-2 PHD-4000-4P 2 1/2" QUICK DISCONNECT ASSEMBLY
1 PHD-4050-4P 2 1/2" QUICK DISCONNECT FEMALE
2 PHD-4010-4P 2 1/2" QUICK DISCONNECT MALE
3 BON-003373-1 2 1/2" 1.D. X 68" LONG HOSE
4 BON-001924 2 1/2" 1.D. X 48" LONG HOSE

13



> " WARRANTY

TRUCK & ROAD EQUIPMENT Ry 1,1998

Bonnell Industries, Inc. warrants to the original purchaser that if any part of the product proves to be defective in workmanship or material within one
year of the date of original installation and is returned to us freight prepaid within 30 days after such defect is discovered and notification thereof is
provided Bonnell, we will either replace or repair the defective part (our option). This warranty does not apply to damage resulting from neglect, misuse,
accident or improper installation or maintenance. Charges for field service, labor, or other expenses not previously authorized and approved in writing
by Bonnell Industries, Inc. will not be accepted. This warranty is exclusive and in lieu of all other warranties whether expressed or implied. Bonnell
Industries, Inc. neither assumes nor authorizes anyone to assume for it any other obligation or liability in connection with this warranty, and will not be
liable for consequential damages. This warranty applies only to products made and/or supplied by Bonnell Industries, Inc. and does not apply to other
products not made or supplied by us and to which our products may be attaches, such as trucks. We accept no responsibility for damages to such other
products, even if our product is alleged to have contributed to the damage of the other product.

Hydraulic, electrical, or other components furnished by other manufacturers and used with our products are warranted by that manufacturer and not
by Bonnell Industries, Inc. the manufacturer’s own warranty will apply to these parts. Hydraulic or electrical components are not to be disassembled
without the express written permission of Bonnell Industries, Inc.

All defective parts returned from an end user must include the unit model, serial number, date installed, and dealer from whom purchased.

Bonnell Industries, Inc. reserves the right to make changes or improvements to its products without incurring any liability or obligation and without
being required to make corresponding changes or improvements to products manufactured or sold prior to those changes or improvements.

The Bonnell Industries, Inc. Warranty Policy is subject to change without notice.

Product Information

When ordering parts, please refer to the information below.

INSTALLATION DATE:

I\ it

Certificate of Origin

This product was manufactured at Bonnell Industries, Inc.,
located at 1385 Franklin Grove Rd.,
in the city of Dixon, lllinois, U.S.A.

MADE IN THE USAZ=

14



